
 

  
 

 
ORDER NO. R3-2014-0013 

NPDES NO. CA0048551 
 

WASTE DISCHARGE REQUIREMENTS 
FOR THE MONTEREY REGIONAL WATER POLLUTION CONTROL AGENCY 

REGIONAL TREATMENT PLANT  
 

The following Discharger is subject to waste discharge requirements as set forth in this Order. 
 
Table 1.  Discharger Information 

Discharger Monterey Regional Water Pollution Control Agency 
Name of Facility Regional Wastewater Treatment Plant  

Facility Address 
14811 Del Monte Boulevard 
Marina, CA 93933 
Monterey County  

 
Table 2.  Discharge Location 

Discharge 
Point Effluent Description Discharge Point 

Latitude 
Discharge Point 

Longitude Receiving Water 

001 Secondary Treated Wastewater 
and Brine Wastes 36 º 43 ’ 40 ” N 121 º 50 ’ 15 ” W 
[...]
4. Construction, Operation, and Maintenance Specifications – Not Applicable 

5. Special Provisions for Municipal Facilities (POTWs Only) 

a. Biosolids Management 

Provisions regarding sludge handling and disposal ensure that such activity will 
comply with all applicable regulations. 



MONTEREY REGIONAL WATER POLLUTION CONTROL AGENCY ORDER NO. R3-2014-0013 
 NPDES NO. CA0048551 
 
 
 

Attachment F – Fact Sheet F-39 
 

40 C.F.R. part 503 sets forth U.S. EPA’s final rule for the use and disposal of 
biosolids, or sewage sludge, and governs the final use or disposal of biosolids.  
The intent of this federal program is to ensure that sewage sludge is used or 
disposed of in a way that protects both human health and the environment.  

U.S. EPA’s regulations require that producers of sewage sludge meet certain 
reporting, handling, and disposal requirements.  As the U.S. EPA has not 
delegated the authority to implement the sludge program to the State of 
California, the enforcement of sludge requirements that apply to the Discharger 
remains under U.S. EPA's jurisdiction at this time.  U.S. EPA, not the Central 
Coast Water Board, will oversee compliance with 40 C.F.R. part 503.   

40 C.F.R. § 503.4  (Relationship to other regulations) states that the disposal of 
sewage sludge in a municipal solid waste landfill unit, as defined in 40 C.F.R. § 
258.2, that complies with the requirements in 40 C.F.R. part 258 constitutes 
compliance with section 405 (d) of the CWA. Any person who prepares sewage 
sludge that is disposed in a municipal solid waste landfill unit must ensure that 
the sewage sludge meets the applicable requirements of 40 C.F.R. part 503. 

6. Other Special Provisions 

a. Discharges of Storm Water 

The Order does not address discharges of storm water from the treatment and 
disposal site, except to require coverage by and compliance with applicable 
provisions of General Permit No. CAS000001 - Waste Discharge Requirements 
for Discharges of Storm Water Associated with Industrial Activities. 

b. Sanitary Sewer System Requirements 

The Order requires coverage by and compliance with applicable provisions of 
General Waste Discharge Requirements for Sanitary Sewer Systems (State 
Water Board Order No. 2006-0003-DWQ).  This General Permit, adopted on May 
2, 2006, is applicable to all “federal and state agencies, municipalities, counties, 
districts, and  other public entities that own or operate sanitary sewer systems 
greater than one mile in length  that collect and/or convey untreated or partially 
treated wastewater to a publicly owned treatment facility in the State of 
California.”   The purpose of the General Permit is to promote the proper and 
efficient management, operation, and maintenance of sanitary sewer systems 
and to minimize the occurrences and impacts of sanitary sewer overflows.   

7. Compliance Schedules 

The Order does not establish interim effluent limitations and schedules of 
compliance with final limitations. 



MONTEREY REGIONAL WATER POLLUTION CONTROL AGENCY ORDER NO. R3-2014-0013 
 NPDES NO. CA0048551 
 
 
 

Attachment F – Fact Sheet F-40 
 

VIII. PUBLIC PARTICIPATION 

The Central Coast Water Board considered the issuance of waste discharge requirements 
(WDRs) that serve as a National Pollutant Discharge Elimination System (NPDES) permit 
for the Monterey Regional Water Pollution Control Agency Regional Treatment Plant.  As a 
step in the WDR adoption process, the Central Coast Water Board staff developed 
tentative WDRs.  The Central Coast Water Board encouraged public participation in the 
WDR adoption process. 

A. Notification of Interested Parties 

The Central Coast Water Board notified the Discharger and interested agencies and 
persons of its intent to prescribe waste discharge requirements for the discharge and 
provided them with an opportunity to submit their written comments and 
recommendations.  Notification was provided through posting in the Salinas Californian 
on February 26, 2014. 

B. Written Comments 

Staff received three written comments from the Monterey Bay National Marine Sanctuary 
on February 27, 2014.  Those comments are summarized, along with staff’s response to 
the comments, as follows: 

1. The MBNMS requested that MRWPCA send annual reports and the brine waste 
disposal study to the MBNMS office. 

Staff Response:  Requirements for MRWPCA to send annual reports and the brine waste 
disposal study to the MBNMS office are included on pages D-14 and 14, respectively. 

2. The MBNMS requested improvements to the map on page B-1. 

Staff Response:  Improvements were made to the map on page B-1. 

3. The MBNMS requested that MRWPCA immediately notify the MBNMS office in the 
event spills enter ocean waters. 

Staff Response:  A requirement for MRWPCA to notify the MBNMS office in the event 
spills enter ocean waters is included on page E-18. 

Staff received written comments from the Monterey Regional Water Pollution Control 
Agency, via correspondence dated March 21, 2014.  Those comments are summarized, 
along with staff’s response to the comments, as follows: 

1. Page 1, Table 1. Discharger Information: include mailing address: 5 Harris Court, 
Building D, Monterey, CA 93940. 

Staff Response: Edits were not made to the Order. This information is contained in the 
fact sheet, Table F-1.  



MONTEREY REGIONAL WATER POLLUTION CONTROL AGENCY ORDER NO. R3-2014-0013 
 NPDES NO. CA0048551 
 
 
 

Attachment F – Fact Sheet F-41 
 

2. Page 1, Table 2. Include a footnote that the termination of the MRWPCA Outfall is 
outside the National Marine Sanctuary Zone of Prohibition. 

Staff Response:  Central Coast Water Board staff concurs with the comment and has 
made the editorial correction of language. 

3. Page 3, MRWPCA recommends including a Facility Information Section within the 
Order and the addition of the previous Table 4. See Below: 

  I. FACILITY INFORMATION 

The following Discharger is subject to waste discharge requirements as set forth in 
this Order. 

Table 4.  Facility Information 
Discharger Monterey Regional Water Pollution Control Agency 
Name of Facility Regional Treatment Plant 
Facility Address 14811 Del Monte Blvd 

Marina, CA 93933 
Monterey County 

Facility Contact, Title, and Phone James Dix, Operations Manager, (831) 883-6183 
Environmental Contact Garrett Haertel, Compliance Engineer, (831) 883-6176 
Mailing Address MRWPCA, 5 Harris Court, Bldg D, Monterey, CA 93940 
Type of Facility POTW 
Facility Design Flows 

Average dry weather flow [1] 29.6 million gallons per day (MGD) 
Peak wet weather flow [1] 75.6 MGD 
Ultimate wet weather flow [2] 81.2 MGD 

[1] Treatment system 
[2] Ocean outfall 

Staff Response: Edits were not made to the Order. This information is contained in the 
fact sheet, Table F-1.  

4. Page 3. MRWPCA also recommends reestablishing the “Background” and “Facility 
Description” Sections under the Findings Heading. From the previous permit: 

A. Background.  The Monterey Regional Water Pollution Control Agency 
(MRWPCA) is currently discharging pursuant to Order No. R3-2008-0008 and National 
Pollutant Discharge Elimination System (NPDES) Permit No.CA0048551.  The 
Discharger submitted a Report of Waste Discharge, dated November 21, 2012, and 
applied for an NPDES permit renewal to discharge up to 29.6 MGD average dry 
weather flow of treated wastewater from the MRWPCA’s Regional Treatment Plant.  
The application was deemed complete on March 15, 2013. 

For the purposes of this Order, references to the “discharger” or “permittee” in 
applicable federal and state laws, regulations, plans, or policy are held to be 
equivalent to references to the Discharger herein. 



MONTEREY REGIONAL WATER POLLUTION CONTROL AGENCY ORDER NO. R3-2014-0013 
 NPDES NO. CA0048551 
 
 
 

Attachment F – Fact Sheet F-42 
 

B. Facility Description.  The MRWPCA, which currently serves a population of 
approximately 252,000, was created in 1972. MRWPCA consists of and provides 
regional wastewater treatment, disposal and reclamation facilities for the cities of 
Monterey, Pacific Grove, Del Rey Oaks, Sand City, Marina, and Salinas, the Seaside 
Sanitation District, the Castroville, Moss Landing and Boronda Community Service 
Districts, and Fort Ord.  Each member entity retains ownership and 
operating/maintenance responsibility for wastewater collection and transport systems 
up to the point of connection with interceptors owned and operated by the Discharger.  
Residential, commercial, and industrial wastewater is conveyed to the MRWPCA 
Regional Treatment Plant. The plant has an average dry weather design treatment 
capacity of 29.6 MGD and a peak wet weather design capacity of 75.6 MGD.  The 
facility began operation in 1990, replacing six local wastewater treatment facilities.  

In winter months, secondary treated wastewater from the Regional Treatment Plant is 
discharged through a diffuser, positioned 11,260 feet offshore at a depth of 
approximately 100 feet, to Monterey Bay.  The diffuser was designed to convey 
ultimate wet weather flows of 81.2 MGD. In summer months, treated wastewater is 
recycled for irrigation of 12,000 acres of farmland in the northern Salinas Valley.  
Tertiary treatment of recycled wastewater is provided for design flows of up to 29.6 
MGD by the Salinas Valley Reclamation Project (SVRP), which holds tertiary treated 
wastewater in an 80 acre-foot storage pond before it is distributed to farmland by the 
Castroville Seawater Intrusion Project (CSIP).  The irrigation use of recycled 
wastewater reduces regional dependence on and use of local groundwater, thereby 
minimizing saltwater intrusion.   

Wastewater treatment at the Regional Treatment Plant includes aerated grit removal, 
primary clarifiers, trickling filters, solids contact, secondary clarifiers, and filtration.  
Undisinfected secondary clarifier effluent is discharged through Discharge Point 001.  
Sludge removed from primary and secondary treatment is thickened using dissolved 
air floatation and gravity thickeners.  It is then pumped to anaerobic digesters where 
organic matter is consumed and the sludge volume is reduced. The sludge drying 
beds and belt filter press have been replaced with a Biosolids Dewatering Facility 
constructed in 2007, utilizing two very large screw presses.  The current capacity of 
the Biosolids Facility is 19.8 dry tons per day (dtpd) at 25% solids content.  A 
significant advantage of the new facility is that it produces biosolids cake 24 hours per 
day and seven days per week in any weather condition.  The holding lagoons and 
some of the drying beds may still be utilized for emergency storage in case the screw 
presses require a shut down.  The biosolids cake is currently being hauled to the 
adjacent landfill, where it is mixed with wood products and used for slope cover. 

Because irrigation uses of recycled wastewater are sensitive to elevated levels of total 
dissolved solids (TDS), the MRWPCA has recently sought to keep such elevated TDS 
wastewaters segregated from the influent flow of the Regional Treatment Plant.  Such 
wastewaters include softener regenerant wastes, groundwater nitrate removal brines 
and reverse osmosis brines, which are now trucked to the Regional Treatment Plant 
instead of being discharged to the collection system.  The MRWPCA currently accepts 
30,000 – 50,000 gallons per day of brine wastes by truck from business entities which 



MONTEREY REGIONAL WATER POLLUTION CONTROL AGENCY ORDER NO. R3-2014-0013 
 NPDES NO. CA0048551 
 
 
 

Attachment F – Fact Sheet F-43 
 

would otherwise be discharging to the sanitary sewer system.  Brine wastes are 
currently held in a 375,000 gallon, lined holding pond at the Regional Treatment Plant 
and ultimately discharged directly or blended with secondary treated wastewater 
before being discharged through Discharge Point 001. 

MRWPCA feels the inclusion of this language helps explain the complicated systems 
employed at our facility. Additionally, if this language and sections are added the 
lettering sequence will need to be updated. 

Staff Response: Edits were not made to the Order. This information is contained in the 
Fact sheet, section II.A.  

5. Page 4, II, Discharge Prohibition A. Modify as follows: “Discharge of treated 
wastewater to the Pacific Ocean…”  MRWPCA currently accepts and discharges 
wastes not classified as treated wastewater. These programs help improve water 
quality in the basin and all discharges to the Ocean are monitored.   

Staff Response:  Central Coast Water Board staff concurs with the comment and has 
made the editorial correction of language. 

6. Page 9, Table 7, Footnote 1, Change the units for Ce from mg/L to µg/L.   

Staff Response:  Central Coast Water Board staff concurs with the comment and has 
made the editorial correction of language. 

7. Page 10, III.C., Change the word reclaimed to recycled as this water quality level has 
been redefined per the permitted use under Order 94-82. 

Staff Response:  Central Coast Water Board staff concurs with the comment and has 
made the editorial correction of language. 

8. Page 10, IV.A. Surface Water Limitations.  We request that the first paragraph be 
revised as follows: “The discharge shall not cause a violation of the following receiving 
water limitations, which are based on water quality objectives (Water-Contact 
Standards) contained in the Ocean Plan and are a required part of this Order.  
Compliance with these limitations shall be determined from samples collected at 
stations representative of the area within the waste field where initial dilution is 
completed except where other sampling stations are defined below:” As an alternative, 
the language in Section C of the current permit would be acceptable, specifically the 
opening paragraph and the first sentence following the number 1. 

Staff Response:  Central Coast Water Board staff concurs with the comment and has 
made most of the editorial correction of language consistent with the requirements in the 
previous Order. Staff has not deleted the phrase “and are a required part of this Order.” 
Receiving water limitations are required in this Order. 

9. Page 13, V.C.2.a, Toxicity Reduction Requirements.  One sentence in the last 
paragraph of this section (starting with “When monitoring measures toxicity in the 



MONTEREY REGIONAL WATER POLLUTION CONTROL AGENCY ORDER NO. R3-2014-0013 
 NPDES NO. CA0048551 
 
 
 

Attachment F – Fact Sheet F-44 
 

effluent…”) is inconsistent with the Ocean Plan.  That sentence states that upon an 
initial failed test and results of subsequent monitoring,  “[t]he EO will determine 
whether to initiate enforcement action, whether to require the Discharger to implement 
a Toxicity Reduction Evaluation, or to implement other measures.”  However, the 
Ocean Plan requires the following toxicity implementation requirements to be 
incorporated into permits: “(1) a requirement to conduct a TRE if the discharge 
consistently exceeds its toxicity effluent limitation, and (2) a provision requiring a 
discharger to take all reasonable steps to reduce toxicity once the source of toxicity is 
identified.”  (See Ocean Plan Section III.C.10.b.)  Taking enforcement action or 
requiring implementation of other measures based on the results of toxicity testing, 
prior to the conduct of a TRE, is inconsistent with the Ocean Plan.  It is also 
inconsistent with the standard toxicity language contained in the State Permit 
Template.  We therefore request that the subject paragraph be modified as follows: 
“When monitoring detects effluent toxicity greater than a limitation in this Order, the 
Discharger shall resample as soon as practicable if the discharge is continuing and 
retest for whole effluent toxicity.  Results of an initial failed test and results of 
subsequent monitoring shall be reported to the Executive Officer (EO) as soon as 
possible following receipt of monitoring results.  The EO will determine whether to 